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Laggeo 6odwlols bmdgdo 80

190/380/190

Size of test samples , mm
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- Test Results

Bodwmdols # 1
Sample
sl mstono
Test Day 4.4.2024
B0dol bEmgsbgds , oy 28
Sample age , day +
2°90300b babyHderozmds , §o 2
Duration of test , sec 6
60880l Bemigdo , 88
Sample size , mm A/B 190/ 380

H 190
6odwdob fmbs |, 39
Concrete weight , kg 19.250
Bmgmaredomo fmbs , 33/8°
Density weight , kg/m? 1367.28
9603930 WaGBz0Mm3s , 36
Load of destruction , kN 504.55
bodda0p9 3m8dga%y, R, dads 6.81
Strength on compression , R , Mpa ’

alzabs

Conclusion

deoegols bydwmsenm boddgoggs R = 6.81 8335

Block averagﬁtrength R=6.81 MPa
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CUSTOMER ! "da)3n"” DATE : 4/4/2024
CUSTOMER : Stock/Laboratory RAPOR NO i #2[4.4.2024
ADRESS 1 : mAbJ30, 08300 Lem3znblLzgdal 4. 6 STANDARD i
ADRESS 2 - RESERVE 1 .
BLOCK TYPE ! obmdgmmzn RESERVE 2 -
y RESERVE 3
T.Ng |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g g/cm3 t1 t2 day kN N/mmz2
1 190 390 190 19250 1367.28 29.2.2024 4.4.2024 28+ 504.55 6.81
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
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Controlerer |/, || .
B — Renat Begishev




